30

T
Electric towing tractor

BB 4
Ff+H

3K

Parts list

20240701 V01



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

Lo 1 MAIN Frame ASSOMD LY ZE 2 i Fe oo e e e e e e s e e e e e e e e e e s e e e e e e e e e e s e e s e s s e e e s s e e e s es e s s e s s e s e s s es e s s eseees e resen. 1
Lo 2 COVET ASSOIMD LY TP B Il e e e e e e e e e e e e e s e s s e s e s s e e s ee e e s e e e s s e ee s s e s e s s e s s e s e s s e e s e s s e s s s s e s s eneese s eesees 3
Lo 3 TraCTTON ASSEIMD LY B G| oot ee e e e e s e e e e e e e ee s e s s e s e e s s e s e e e s s eee s e e e s e e e s e s s es s e s e s s e s e s s e s s seseeseseeneeseeeesessees 4
Lo 4 D AVING ASSOMD LY IR IRl I e e e e e e e e s e e e s ee s e s e e e e s e e e e e s e e e e s e e e eee e e e e e e eee e e e e e e e s s e s eeeeeeeeeeeeeee s e eeeee. 5

2. Operating System ¥ERS

2.1 Operating Handle ASSemD Ly A E TR ZE A o oot e e e e e e e s e s e e e s e e e s s e ees e s eesen. 7
2.2 Handle Head ASSembD Ly B Tk ol I oo e e e e e e e e e e e e e e e s e s s eesee s s e s s e e e e e s s e e s e s see s s e s ee s s ee s s s s eesesees e s saeeesseneeeen. 8
2.3 Steering Sensor ASSEmbD LY 0 G B 2 A . oo e e e e e e e e e e e e e e e e e 10

3.Electric System WS &%t

Bl ELeCtTical ASSOmMD LY H ol oo e e e e e s e e s e e s s e e s ee s s e e e e e e s e s e e s e s e s e s e s s e e s s e s s e e s e s s e s s es e s s s e s s e s e eseeeee e 11
3.2 Control Line AsSembly (F2-A) 2R AU CF27A ) oo e e e e s e e e e s s eee e 12
3.3 Control Line Assembly (1232) M ZR U CL232) oo e e e e e e s s s s s s ene e 13
3.4 Control Line Assembly (F2-A FERALM) FEHIZEEAL (F2-A HIRRFEI) oo 14

3.5 Control Line Assembly (F2-A #EHIE) $BHIZREEL  CF2=A BHEETIL ) oo 15



BITIER

R &

BT A

BT EIR

20240701 Vo1

iz

HUURAT 5




1.

1

Main Frame

IR

Assembly

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #HE & H# &iE
1 54302000112 | Rear Cover G & 1 02. FGJ. 0260
2 30211060031 | Screw M6x16 BEAT 7 03. 02393
3 30351060005 | Mut M6 L4251 7 03. 0587
4 55602000003 | Pedal Leather Pad A A 1 30. 29. 0017
5 20206000099 | Warning Lamp Holder RN B 1
6 30221060006 | Screw M6X8 HZAT 3 03. 0270
7 20106010007 | Alarm Light Pole B ITAH 1 33.017. 0004
8 30201080003 | Screw M8X16 BZAT 7 03. 01530
9 30411080002 | Elastic Washer 8 A 11 03. 0012
10 20106010002 | Frame R 1 33.017. 0001
11 54410000003 | backrest Ay 1 30. 29. 0069
12 30201080004 | Screw M8X20 BEAT 4 03. 01550
13 54310000003 | Rubber Sleeve #IRE 1 30. 29. 0018
14 30201060018 | Screw M6X12 BEAT 2 03.0145
15 30411060002 | Elastic Washer 6 A 2 03.0011
16 20206000083 | Fixed Plate B R 1 30. 29. 0041
17 30401080001 | Flat Washer 8 A 6 03. 0050
18 20204000477 | Installation Bracket RRIE 1 30. 01. 0966
19 20101010243 | Battery Baffle LR 1
20 20201000952 | Card Board R 1
21 56005000003 Plum blossom handle screw  # 1% FAH 42 4 1 03. 0592
22 30201050015 | Screw M5X10 $24T 2 03.0139
23 30411050001 | Elastic Washer 5 A 2 03. 00132
24 20201000160 | Wire Connector Seat LELE 1 30. 11. 0001
25 30201040012 | Screw M4 X6 8247 12 03.0127
26 54331000005 | Line Fork Seat & X 6 02.01. 02070
27 20206000121 | Fixed Plate EL 1 30. 29. 0068
28 20206000040 | Counterweight Left [ 1 30. 29. 0019




1.

1

Main Frame Assembly

IR

Ttem Part No. Description Qty Applied Date Remark

Fg KA e %% & B &
29 20206000042 Counterweight Right BEH 1 30. 29. 0020
30 50106250001 | Wheel Axle i 2 30. 29. 0022
31 50301310001 | Washers #H 2 30. 29. 0067
32 30701030004 | Bearing B 2 03.90. 017
33 51241000058 | Front Wheel G 2 02.LZ. 0255
34 30701025002 | Bearing A 2 03.90. 016
35 50301260001 | Washers #E 2 30. 29. 0070




1.2

Cover Assembly

A SYpY

Ttem Part No. Description Qty Applied Date Remark
55 R 4 #E & H# &iE
1 30251050015 | Screw M5X12 24T 12 03. 0083
2 56001000008 | Hinge E&T 2 02.01. 32912
3 30311050001 | Nut M5 453 12 03. 02441
4 20204000572 | Cover i 1 30. 01. 2449
5 54304000015 | Shake Hands AR F 1
6 54302000017 | Rubber Sleeve %I E 1 02.01. 00072
7 30211060014 | Screw M6X16 AT 4 03. 02400
8 54331000021 | Rubber Plug M3 Sk 2 02.01. 30803
9 20204000574 | Face Shield mE 1 30. 01. 2450




1.3

Traction Assembly

72 5] B

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & EH# &E
1 30201160005 | Screw M16X45 BZAT 4 03. 0589
2 30411160002 | Elastic Washer 16 A 4 03.0017
3 30401160002 | Flat Washer 16 A 4 03. 0047
4 20106010005 | Traction Seat 5| i 1 33.017. 0002
5 54310000004 | Polyurethane Sleeve FEEABE 1 30. 29. 0058
6 20206000122 | Traction Pin 5|4 1 30. 29. 0071
7 30301080001 | Nut M8 g5 1 03. 0258
8 30511030002 | Cotter Pin =k 1 03.0338
9 20206000044 | Hand Lever FHAF 1 30. 29. 0021




1.4

Driving Assembly
EB i\‘jj )é\ EE

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
A 52101000041 | Driving Assembly I KR 1
1 55704000007 | Brake | 2 2 1 02.01. 0053
2 70401000009 | Electrical Machinery IR 3 AL 1 02. DJ. 00900
3 30201120014 | Screw M12X55 B24T 6 03.01731
4 30411120003 | Elastic Washer 12 A 6 03.0015
5 30401120001 | Flat Washer 12 A 6 03.00514
6 70109000000 | Proximity Switch B X 1 19. 034653
7 20201000511 | Installation Sleeve ZEE 1 30. 01. 1565
8 70402000001 | Steering Motor 1 B 1 02.DJ. 2102
9 30201080005 | Screw M8X25 B24T 8 03. 01560
10 30411080002 | Elastic Washer 8 A 28 03. 0012
11 20204001438 | Drive Bottom Plate W) JRR 1
12 30201060021 | Screw M6 X 20 BEAT 1 03.0149
13 30201080007 | Screw M8X40 8247 12 03. 01590
14 30201080032 | Screw M8X35 BEAT 8 03.0158
15 30711160001 | Bearing A 1 02.01. 0071
16 30211040019 | Screw M4 X 10 $247 3 03. 04170
17 20201000508 | Induction Strip R e 1
18 52105000024 | Main Gear S 1 02. 01. 9084
19 50205200001 | Nut LA 1 02. 01. 9090
20 52105000043 | Large Helical Gear AAE R 1 02. 01. 9081
21 30702025001 | Bearing K 2 03. 90. 035
22 30351140001 | Nut LS, 5 03. 02020
23 51241000105 | Wheel ®F 1 02. QDL. 0065
24 52105000023 | Output Shaft 1 1 02.01. 9083
25 30802065002 | 0il Seal i 1 02.01. 9086
26 30702050003 | Bearing A 1 03. 90. 059
27 30803016001 | Gasket E ! 1 03. 0483




1.4

Driving Assembly
9B K,

ITtem Part No. Description Qty Applied Date Remark

e R 4 HE & A H &E
28 50204160003 | 0il Plug T E 1
29 52105000050 | Gear Case % 46 1
30 30702060001 | Bearing & 1 03. 90. 060
31 52105000020 | Arc Tooth Group A 1 02. 01. 9080
32 30601080003 | Flat Key o 1 02.01. 9087
33 50203300001 | Nut B2 1 02.01. 00801
34 52105000034 | O Ring 0 E 1 02.01. 9091
35 52105000019 | Shell Cover Tk E 1 02.01. 9079
36 30251080012 | Screw M8X16 B2AT 8 03.0117
37 30803014001 | Gasket 5 H 1 03. 0482
38 50204140003 | 0il Plug HE 1 02.01. 9089




2.1

Operating Handle Assembly
BAE TR

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
A 20306010004 | Operating Handle Assembly  #/EFARL1F 1 82. 36. 0004
1 71501000001 | Control Pod Assembly FA LB R 1 02. SB. 317515
2 20101010054 | Installation Board TR 1 82.22. 028

3 30201080022 | Screw M8X20 e 3 03. 0817

4 30201060037 | Screw M6X16 B24T 4 03. 0934

5 55221000027 | Handle Rod FAAF 1 33.017. 0007
6 30221060006 | Screw M6X8 BEAT 1 03. 0270

7 30101080014 | Screw M8 X35 L% 2

8 50101180001 | Handle Shaft FAA 1 30. 29. 0060
9 20106010009 | Handle Socket FWE 1 33.017. 0006
10 30411100002 | Spring Washer 10 e 4 03.0014

11 30201100024 | Screw M10X30 B24T 4 03.0166

12 20201000671 | Bushing E-d 1 30.01. 6378
13 20301010002 | Steering Sensor Assembly — # [af&R B4H 4 1 81.004. 033
14 30201080024 | Screw M8X25 e 4 03. 01562




2.2

Handle Head Assembly
T S i

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
A 71501000001 | Handle head assembly ERESSYS 1 02. SB. 317515
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover i 1 02.01. 31770
4 71511000014 | Button Plug iR ES 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
10 71511000018 | Spring % 3 03.0726
11 71511000005 | Horn Button %]\ % 4 1 02.01. 317723
12 71511000345 | Button Clip AT 2 02.01. 317724
13 30231030002 | Screw BEAT 5 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B R 1 02.01. 2155
16 71511000115 | Knob il 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right b& ¥ 1 30. 01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751




2.2

Handle Head Assembly
T S i

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000351 | Cover =R 1 02.01. 31777




2.3

Steering Sensor Assembly

Bt A AT

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
A 20301010002 | Steering Sensor Assembly — # [af& R B4 4 1 81.004. 033
1 20101010253 | Connected Axis Eh 1 33.011. 0007

2 30221080005 | Screw M8X12 B HR4T 6 03. 0278

3 50401000017 | Small Spring N 6 03. 0479

4 30501060003 | Cylindrical Pin B A= 8 3 03. 0439

5 20201000968 | Damping Sleeve fRE 1

6 30101080004 | BoltM8X 16 LE4S 1 30. 35. 0299
7 30701040004 | Bearing A 2 03. 90. 025
8 70305000001 Potentiometer R 1 02.01. 2141
9 20201000383 | Installation Board 2R 1 30. 01. 0842
10 20201000964 | Connection Board # R 1

11 30211040019 | Screw M4X10 B24T 8 03. 04170
12 30421400001 | Retaining Ring #HHE 2 03. 0070
13 52201100002 | Driving Gear AR 1 02.01. 2108
14 30221050003 | Screw M5X6 B24T 1 03. 0268
15 20201000168 | Installation Seat REE 1 30. 11. 0004
16 52201100001 | Driven Gear A 5 1 02.01. 2145
17 30201030001 | Screw M3X10 BEAT 4 03.1083

10




11



3.1

Electrical System

HARYSE

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E
1 70601000006 | Electricity Meter BE & 1
2 70110000001 | Key Switch AR % 1 02. 01. 2236
3 70501240005 | Lead Acid Battery il & = 1 02. XDC. 2192
4 70204000005 | Warning Lights RN 1 16. 0469
5 30301040001 | Nut M4 453 3 03. 0254
6 30211060028 | Screw M6X12 BEAT 2 03. 0794
7 70104000005 | Emergency Stop Switch AEFx 1
8 70301000011 Control Board Assembly FEHIRE &R 1 74700000073
9 30401080001 | Flat Washer 8 A 5 03. 0050
10 30411080002 | Elastic Washer 8 A 5 03. 0012
11 30201080004 | Screw M8X20 B2AT 4 03. 01550
12 70331000412 | Electric Control Board — HEiEiR 1 20202001692
13 70302000011 | Steering Controller B 1] 35 2 1 02. KZQ. 2369
14 30411040002 | Elastic Washer 4 AR 2 03. 0008
15 30201040011 | Screw M4X30 AT 2 03.0125
16 70222000002 | Electric Horn E N 1 02.01. 2218
17 30101080029 | Screw M8X12 AT 1 03. 0408
18 30251050018 | Screw M5X20 B2AT 3 30. 35. 2C. 223
19 70110000001 | Foot Switch i 5 F % 1 02.01. 2236
20 70411020012 | Charger 7o E 1 02. CDQ. 0285

12




3.2 Control Line Assembly (F2-A)

PR sl (F2-A)

ITtem Part No. Description Qty Applied Date Remark
e R 4 #E &l B &
A 20106030040 | Control Line Assembly 4 &, 1
TO:Throttle
i 1 20101040003 | Fuse 1R 2 1
TOnterlock Switch [} '! / Y
LT (V TOMode_switch
Reviad TO:Key switch (\'\ /‘;:—:'—_», “‘?*
o \\\\“\ Crea ﬁ'."\ 1’, \\‘/
| S 4
!!! ,l!‘ \\5—5\5\§§ "---l”""

TO:Battery BMS
@i CAN

0
SN
N

N /
= /
s O

eV 2]
/\\/ T0
= Touotr encode #
Z 4 THAmARE 1y
TO:Meters &
(23 Y

TO.I?Um
iy
/\
.
Toyave
LX 1 i, =
\((‘ T TOEM brake
g e~ 1] x,‘-"-l R E
— TO: . N
S0 I N T oy oot
) N
D

TO:Interlock
L

=)
w7

TO:Controller
#EEHE

13



3.3 Control Line Assembly (1232)

2R B (1232)

ITtem Part No. Description Qty Applied Date Remark
e R 4 #E &l B &
A 20106030010 | Control Line Assembly 4 &, 1
TO:Throttle
i 1 20101040003 | Fuse 1R 2 1
TOnterlock Switch [} '! / Y
LT (V TOMode_switch
Reviad TO:Key switch (\'\ /‘;:—:'—_», “‘?*
o \\\\“\ Crea ﬁ'."\ 1’, \\‘/
| S 4
!!! ,l!‘ \\5—5\5\§§ "---l”""

TO:Battery BMS
@i CAN

0
SN
N

N /
= /
s O

eV 2]
/\\/ T0
= Touotr encode #
Z 4 THAmARE 1y
TO:Meters &
(23 Y

TO.I?Um
iy
/\
.
Toyave
LX 1 i, =
\((‘ T TOEM brake
g e~ 1] x,‘-"-l R E
— TO: . N
S0 I N T oy oot
) N
D

TO:Interlock
L

=)
w7

TO:Controller
#EEHE

14



15



3.4

Power Line Assembly (F2-A #F2Hiith)
B LR Rk (F2-A HYER FIB)

ITtem Part No. Description Qty Applied Date Remark
s KA e #HE &l B &E

A 20106030041 | Cable Assembly R4 1
Battery Plug Wire BRIE L S AT A

1 20106030054
Assembly %
Battery Plug Wire BRIEL & AT A

2 20106030054 1
Assembly %
Emergency Stop — Safety

3 20106030046 RE-RIEES L 1
Cable

4 Positive Pole Cable Of  # [ #5#| 2 IE#%

20106030050 1

Steering Controller B 45 4

5 Negative Pole Cable Of 1] 15 ) B AR

20106030051 1

Steering Controller A&

6 20106030047 | Motor U-Phase Cable AL U AR LA 2 1

7 20106030048 | Motor V-Phase Cable AL V A L 2 4 1

8 20106030049 | Motor W-Phase Cable AL WA LA 4 1

16




3.5

Power Line Assembly (F2-A £#HHijh)
Bk (F2-A H )

ITtem Part No. Description Qty Applied Date Remark
e D B $E | BAEH &
A 20106030057 | Cable Assembly R4 1
Car Body Plug Wire ARG L&A A
1 20106030058 1
Assembly %
Emergency Stop — Safety
2 20106030046 RE-RIEES L 1
Cable
Positive Pole Cable Of  # [ #5#|2 E#%
3 20106030050 1
Steering Controller B4 4%
4 Negative Pole Cable Of  # (a4 & %
20106030051 1
Steering Controller B 45 4
5 20106030047 | Motor U-Phase Cable B U AR A 2 1
6 20106030048 | Motor V-Phase Cable AL V A L 2 1
7 20106030049 | Motor W-Phase Cable RLAL W A L 2 4 1

17




AT B b 2 oh 136 7 O B AR AL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

18



	1.1
	Main Frame Assembly
	车架总成
	1.1
	Main Frame Assembly
	车架总成
	1.2
	Cover Assembly
	外罩总成
	1.3
	Traction Assembly
	牵引总成
	1.4
	Driving Assembly
	驱动总成
	1.4
	Driving Assembly
	驱动总成
	2.1
	Operating Handle Assembly
	操作手柄组件
	2.2
	Handle Head Assembly
	手柄头总成
	2.2
	Handle Head Assembly 
	手柄头总成
	2.3
	Steering Sensor Assembly
	转向传感器组件
	3.1
	电气系统
	3.2
	Control Line Assembly（F2-A）
	控制线总成（F2-A）
	3.3
	Control Line Assembly（1232）
	控制线总成（1232）
	3.4
	Power Line Assembly（F2-A铅酸电池）
	动力线总成（F2-A铅酸电池）
	3.5
	Power Line Assembly（F2-A锂电池）
	动力线总成（F2-A锂电池）

